- 3ADIO CONTROLLED 32 SIZE ENGINE POWERED HELICOPTER

CONCEPT 30 DX

e THE CONCEPT 30 DX IS EQUIPED WITH HEAVY ALUMINUM FLYBAR
PADDLES PROVIDING EXCELLENT STABILITY FOR THE NOVICE PILOT.

e DDF STYLE ROTOR HEAD FOR OUTSTANDING STABILITY.
» FLEXIBLE LANDING GEAR TO ABSORB HARD LANDINGS.
« EASY STEP-BY-STEP INSTRUCTION MANUAL.

: o P,

« COMPOSITE FIBERGLASS-FOAM BLADES FOR EXCELLENT BALANCE
AND C.G. (27% FROM THE LEADING EDGE.).

* EASY ACCESS CONE STARTING SYSTEM.

e FLEXIBLE POLYPROPYLENE BODY WITH COMPOSITE MAIN
STRUCTURE. THE MOST DURABLE HELICOPTER AVAILABLE.

» THE CONCEPT 30 DX COMES WITH 18 BALL BEARINGS.

Radio : 4 to 5 Channel and Gyro (Not Included)
— 48k 5% to 15% Nitro (Not included) B
arting Accessorles: Starter, Starter Battery , Glow
: Plug Clip,etc. (Not Included)

WARNING
is Radio Controlled Helicopter is not a toy! It is a complex|. |
machine that is capable of serious bodily harm and propertyf
amage. IT 13 YOUR RESPONSIBILITY AND YOURS}.
ALONE- to complete this kit correctly, properly install all R/C-
raponents, and test fly the helicopter. IF YOU ARE JUST}
TARTING R/C MODELING, CONSULT YOUR LOCAL
OBBY SHOP OR WRITE TO THE ACADEMY OF MODEL
. ]AERONAUTICS TG FIND AN EXPERIENCED INSTRUCTOR|
. {IN YOUR AREA,

i atio: 9.76:4.6

—m’ ' ENTIRE CONTENTS @ 1992, Homsiag | ING. V2o
“ KIT No. 4088




BEFORE BEGINNING TO BUILD

BEFORE BEGINNING TO BUILD THE CONCEPT 30 DX,
MAKE SURE IT'S THE RIGHT MODEL FOR YOU!

We want your experience at building this model to be a
success. So before you remove any parts from their
packages and begin assembly:

» Read through the entire manual carefully to make sure
that you are thoroughly acqllilainted with the model and
know what you are undertaking.

+ If for any reason you think this model may not be for you,
Please Note: Your hobby dealer cannot accept a model
kit for return after assembly has begun. Return it
immediately if you have doubts or concerns.

The Kyosho Concept 30 DX is a sophisticated, high-
performance gas powered helicopter with many moving
parts. Unlike radio-control airplanes, this style kit
requires more general maintenance and patience to
operate successfully. But if you're ready for fast, exciting
ying... and weleome the chance to know your helicopter
inside and out. you're ready for the Kyosho
Concept 30 DX,

DON'T LOSE YOUR PARTS

This Kyosho instruction manual uses a cross reference
gystem to help you locate all of the bagged parts. DO NOT
open each bag and dump out the parts. Carefully remove
the header card from the bag and discard the staple. Slip
the header card into the bag or tape it to the outside of the
bag so that the bag number shows. On pages 35and 36isa
list of what is in each bag. These bag numbers will prove
invaluable when locating parts.

Header Card Bag Number

Slip Inside Or

Tape To Qutside

In each step of assembly each part will be labeled with 1)
The part number, 2} Part name and 3) Bag Location.

Part Part Name
Number
Bag (10) Ball End ——— (@ T

Location — \HE-9)

PURCHASING PARTS FOR YOUR KIT

On Pages 30 thru 34 you will find a complete list of
replacement and optional parts. If by chance you need to
replace a part, consult this guide for manufacturer stock
numbers and contents.

FINDING THE SMALL PARTS

In the left margin of each page you will find a directory of small
parts that will be used in each step. For ease of identification,
these parts are shown actual size enabling you to place a screw
directly on the picture to ensure you have selected the appropriate

gize,

Type of Screw Quantity Used
RY

In This Step

P

Size of Screw

A

M3 x 10 S/T Screw (2) ﬂ,‘mmj

FINDING THE CORRECT SCREWS AND
WASHERS IN THIS KIT

All nuts and bolts used throughout this kit are metric size.
Therefore, some of the notations may not be familiar to you.
An M3 nut is a 3 millimeter (3mm) nut. An M3 x 15 screw
iz 3mm in diameter and 15mm long. Some round parts
may be labeled as a "M4 Washer" (a washer with a 4mm
inside diameter) or a "3mm Bushing" (a bushing with a
3mm inside diameter). At various points throughout the
manual these parts are labeled and pictured in their actual
size on the left hand side of the the page. For your
reference,1 millimeter equals approximately .03% inches.
Also on page 10 a metric ruler is provided.

M3x15 Screw M4 Washer
I t5mm |

A few different types of screws are used in the construction
of your model. Here are some examples and how they will
be indicated in the instructions for example, Self Tapping
will simply be S/T screw.

Self Tapping (S/T)

Has a taperad end
ﬂ] fCoarse Thread
A self tapping screw has a coarse thread and is used to screw

into plastic. Be careful not to tighten the screw too much. This
may strip the plastic.

L

Screw

(o e 7o

Screws have a fine thread and are used with nuts most of the
time. They are for high stress joints where strength is required.

Flat Head Screw (F/H)

Has a tapered
head

Flat head screws have a fine thread and a tapered head. This
aliows the head of the screw to be flush with the part it ia
holding so that the screw does not catch on anything.

Set Screw

(D

Set Screws have a socket head that takes a hex wrench in order
to turn. These are for areas that require tight joints where
normal screws may strip out.

Has a socket
head




R " HELPFUL HINTS

Some precautions need to be observed when building your
Kyosho kit to avoid problems:

1.) Take your time and read the instruction manual
theroughly. It's not how fast you can assemble the kit
but how well it flies once it is assembled.

2.) Try to avoid working over a shag e t. In the event

that a small part or screw should fall onto the carpet, it

will be difficult to find.

3.) Place a mat or towel on the work surface where you will

be building thé kit. This will prevent parts from rolling

off and will protect the work surface at the same time.

4.} carton to separate screws, nuts,

Use a muffin tin or eg
ﬂ make it easier to locate the

washers, etc. This w1
correct part.

WARNING: Avoid getting products like motor
cleaner or screw lock (Locktite, Zap-Lock) on the
plastic parts. They can melt the plastic which wili
damage the model.

5.)

b.) Avoid flying the helicopter in very cold temperatures.
Both plastic and metal parts become brittle at low
temperatures. In addition, grease, oil and fuel become
thick causing premature wear and deficient

performance.
7.)
8.)

Remove all flashing from parts befere assembly.

Trial fit all parts to ensure proper fit before attaching
them permanently.

9.) Do not use excessive force when tightening self tapping
type serews into plastic. Overtightenin% will cause the
threaded portion of the plastic to strip. Itis
recommended to stop tightening when some resistance
is felt after the threaded portion enters the plastic.

CORRECT INCORRECT

Threads Stripped @

IMPORTANT: Note the Grease and Screw cement
symbol throughout the manual and apply where shown.

(AL
L

.I.U.)

11.) Avoid using power screwdrivers when assembling your
kit. They tend to overtighten screwas.

12.) IMPORTANT: The Control Rods and Ball Ends have
the word "Kyosho" on them. The "Kyosho" must face
outward.

HOBBICO HELICOPTER SUPPORT &

SERVICE LINE
217-398-2834
Cur knowledgeable technical staff is available to answer all
your questions through our Helicopter Suppport and Service
Line. If you have any questions on setting up your Concept
30 DX, or encounter problems during assembly, give us a call
weekdays between 9:00 a.m. and 5:00 p.m. CST.

SPECIAL SYMBOLS YOU WILL SEE

Certain symbols are used throughout the instructions. Pay
attention to their location.

—& Points where Grease should be applied.

Points where Screw Cement must be used-

REQUIRED TOOLS

THESE ARE INCLUDED IN THE KIT.

J|

Hex Wrench Set

Grease m
Screw Cement "'mg
Plug Wrench .

THESE ARE NOT INCLUDED IN THE KIT.

Drill and smalt drill bit set.

Hobhy Knife (XACR4320)

e e ———

Needle Nose Pliers (XACR2680)
“

S5mm and 10mm Nut Driver (KYOCB390)

s

B J

Phillips Screwdriver

0 T D)




WARRANTY INFORMATION

WHAT THE CONCEPT 30 DX
WARRANTY MEANS TO YOU

* For 90 days after you purchase your Concept 30
DX, Kyosho will either repair or replace, at no
charge, any incorrectly made part.

* Make sure you SAVE THE RECEIPT OR
INVOICE you were given when you bought
your model! It's your proof of purchase - and we
must see it before we can honor the warranty.

* To send your Concept 30 DX in for repairs
covered under warranty, you should send your
helicopter to Kyosho's authorized U.S. repair
facility:

Hobby Services
1610 Interstate Drive
Champaign, Illinois 61821
Attn. Service Department
Phone: (217) 398-0007

* For details on your return, be sure to follow
steps 1-4 under the "Repair Service Available
Anytime" section.

Limit of our Liability:

Our liability under this warranty is limited to the
repair or replacement of defective parts by Hobby
Services and does not include cost of shipping to
us. Hobby Services does pay the shipping expense
to return warranty items to you.

Exclusion and/or VYoidance of Warranty:
This warranty does not apply to damage or defects
resulting from misuse, abnormal service, damage
in shipment or damage resulting from a crash.
The warranty is voided if the model is modified,
altered, or repaired by anyone other than Hobby
Services. This warranty gives you specific legal
rights, and you may have other rights that vary
from state to state within the U.S. We are sorry,
but we cannot be responsible for crash damage
and/or resulting loss of kits, engines, accessories,
etc.

REPAIR SERVICE AVAILABLE ‘
ANYTIME

» After the 90-day warranty has expired, you can
still have your Concept 30 DX repaired for a small
charge by the experts at Kyosho's authorized U.S.
repair facility.

Hobby Services
1610 Interstate Drive
Champaign, Illinois 61821
Attn. Service Department
Phone: (217) 398-0007

* To speed up the repair process, please follow the
instructions listed below:

1.) Under all circumstances, return the ENTIK..
system: Car and Radio.

2.) Disconnect the receiver battery switch

harness, and make sure the transmitter is

turned off. Make sure all batteries are

disconnected and any fuel drained.

Send written instructions which include;

a list of all items returned, a THOROUGH
explanation of the problem and the service
needed, and your phone number where you
can be reached during the day. If you expect
your repair to be covered under warranty, be
sure to include proof of date of purchase (your
store receipt or purchase invoice).

3.)

4.} Also include your full return address.

Repair charges and postage may be prepaid or
billed C.0.D. Additional postage charges will be
applied for non-warranty returns. All repairs
shipped outside the United States must be
prepaid in U.S. funds only.



[ PARTS NEEDED TO COMPLETE THIS KIT

4 or 5 Channel Radio

{Helicopter Type Recommended)
(FUTK10™ SNLH With 4-5148 Servos)
(KY0OJ50™ Advance 6-Channel Helicopter
Radio With 5-Servos and 1000 mAh
Receiver Batteny)

< Ip

Fuel Filter{SULQ2387)

Starter (HCAP3200)

1.5 Battery 12V Starter Battery (HCAPOSG0)

{For Glow Plug)
{EVEP 1270}

10-15% Glow Fuel (cOOP1112) O™ Flug Clip (HCAPZS00) Fuel Pump (HCAP3010}
[ ASSEMBLY STEPS (ASSEMBLE ALL STEPS IN ORDER AS SHOWN) J
[l STABILIZER SEE-SAW ASSEMBLY = Mk aure he 5 STABILIZER SEESAW
Screw the sél screw in but de not ' Kyosho” faces . (HE-1}
3}.\-‘ tighten until Step 5. ¢+ FLYBAR out- >
MdnbSer Screw (1 HEX WRENCH 6 Ball End S HE)
S (1.5MM) X %\
T ———— & Stabilizer
Assermbl Control Rod
SET SCREW Stabxhze:’cm:rol
t: tha size shown
; HILLER CONTROL LEVER betcaw ) # Ball End

“ (HE-1) (ACTUAL SizEy {Large) )
¥ CONTROL LEVER BUSHING (— :2' O)
HEL) ’ 20w
~——- 3 ——

INSTALLATION OF THE STABILIZER PADDLES
i SE

--w STABILIZER PADDLE (SE}

Make sure that the paddles are posthaned as shown In
this pichure.

é ROTOR DIRECTION

wt SEE-SAW BEARING ——{E—%@f

HEX WRENCH
(1.5MM)

M3NUT \\x]
* Install but do'nod
" nngshten :an| "

9— M3 x4 SET SCRBU

Screw on the mydon paddies to 30mm from

s STABILIZER PADDLE (DX) the end of the fiy bar.

(HE-4)

SEE-SAW BUSHING ;

» STABILIZER PADDLE {SE)
HE-2)

30mm \"//

Hold the M3 Nut in the paddie and
screw it on bo 30mm.

Instalt but do not ighten uatil .

Step 15, :
A0 M3x4SETSCREW

:

' STABILIZER PADDLE
{HE-#}




ASSEMBLY OF THE FEATHERING SHAFTS

Assernble twa sets of these.

i FLAPPING HINGE BUSHING
HE-1}

B FLAPPING PIN.{(3x 18]

M Hex H.
sjﬁ = .e.a.i .2 {HE-1}
M3 x 8 WASHER , . 2 4 1350(ﬁg\]RING (@
@ M3 x 8 WASHER i FEATHERING SHAFT Assembled View
ME-1}
) FLAPPING DAMPER
E-1
M3x8 Hex # BRGSPACER
FHead Screw 1 GRIP SPACER
e (HE-3)

ASSEMELY OF THE MAIN ROTOR GRIPS

E N
5]

M2.6 x 12 SCREW

Assemble wo sets of these.

3# MAIN ROTOR GRIP (A)

M2.6 x 12 SCREW . .8
(HE-1)

M2.6 NUT ...... 8

1 MAIN ROTOR GRIP (B)
(HET)

MZ.ENUT ——&

INSTALLING ROTOR HEAD (A)

Assemble in steps.

HEX WRENCH

HILLER

3 ROTOR HEAD (A)
[HE-}

The distance of the Fiybar be- \?J'g\

ween the paddies should be
about 318-320 mm.
© sTEP2)
Step2 e
Make sure that both Stabilizer Paddles snd the Hilker Conirol Lever
s‘ep l b are lined up i the spme plane as shown.

Maove the Fiybar sa distances (X) and [} are
the cenker set screw. Hold onio the Rosor Head (A) and balance the
Fhybar. Should Bne up.

BAD ==
Make sure that the Fiybar Is harizontdl. I not, baiance if us! PADDLE CONTROL PADDLE
decals or lape on the higher paddle. ™ LEVER

STABILIZER PADDLES




You may drifl a2 small hole here %0 scress
[ ROTOR HEAD COMPLETION  Mivt st s or s st bw vt St 2
i¢ BALL END
{HE-3)
Assemble two of each rods o
the lengths shown below.

Step 1 ? i%

install Rotor Head (B).  M2.6 x 12 SCREW

4 ROTOR HEAD (B)

¥ FLYBAR CONTROL

ROD{HE-3}
ACTUAL SIZE
. 45mm |
(ACTUAL SIZE)

& PITCH CONTROL ROD '

Cr =9

—— 22mm ——|

SCIeW - « » < - v - . 41 " M2t .

SWASHPLATE ASSEMBLY
Step 1 DX« SE (BOTH)
Do not overtighten
M2x12 Hex Head DX the Hex Head MAST ASSEMBLY Make sure that all linkages move freely.
Screw . ....... z Serewss.
A [HEI.: Id . ® m}gN?ﬂéEVER
parts are found in this bag.) BUSHI
gﬂlc?;gjrz HesHead 2 MINING LEVER CYCLIC MIXING
MCOYCLIC M3x12 Hex Head § IMPORTANT: LEVER BASE
[ RE LA PIN (M2 x10} X &3 g, Lubricate
3 2 frequently
M2 x 6 WASHER . . .4 )
N OLLECTIVE
@ .| meveuc LEVI?, Ll R DER
n CYCLIC LEV (HE:8)
M3 x 6 WASHER . . 4 \/ 7 BUSHING (A) Sew the exploded
M2x12 Hex Head view for the DX
Pniitg M2 x 6 WASHER L} Pitch Sider.
MIXING LEVER Tgﬁgg
Do igh —
WRUSHING . .. ..2| SE e bentioad Step 1 ]
@ E] s‘m"é 2 MAST ASSEMBLY Step 2
#LEVERBUSHING () | - (Wimseioandinihaios) o BEARING WASHER | Soap o o s, part 24 3 shewr.
........... ‘ /\ (SB
e [ & 3x6MM m::g%_lfgga/, N
M3 x 12 SCREW ™. Vi :
M3x12 Hex Head CYCLIC PIN - ~ 4 p
i

" & MIXING

[ i B
: ; { %\ LEVER _ COLLECTIVE .
| | / Y 8 PITCH SLIDER
Y % CYCLICLEVER _g o, + BEARING (HE-8) _ / :
LINK e \ COLLAR {SE) " SWASHPLATE T Snap on.
- ' Y : ASSEMBLY
M3x12 Hex Head Screw w CYCLC LEVER {SE) : . —

-7-



B} vam cear insTaLLATION

M3 x 8 F/H SCREW .4

M3x18 Hex Head Screw
N |

M3 NYLONNUT . . .1

©4d

i MAIN GEAR
(HE-4)

% ONE WAY HOUSING —-

{HE-4)

# ONE WAY SHAFT

{HE-4)

M3x8 F/HSCREW —% ¥

Step |

shown

Only tighten M3 Nut
unfl Rt 8 “snug.”

M3x18 Hex Head

Screw

D not ouertighten the

B MAST STOPPER RING M3x18 Hex Head Screw.

(HE-4)

@ MAIN FRAME ASSEMBLY

Make sure that you install the threaded

Inserts in their proper hotes.

M3x12 Hex Head
Screw

M3 x 155/T SCREW .3

funanin

M3 x 18 5/T SCREW .1

M3 NYLON NUT . . .4
M3 x 8 WASHER . . .1
E-CLIP (E-25) ... 4

&

[HE-7)

KYOSHO

% BODY MOUNT (HE-13)

@'f{l 2/}j<Head Screw

- # PITCH LEVER

E-CLIP {E-2:)
si MAIN FRAME {R)

28

* Make sure that all E-Clips are pvgp_edy seated.
ﬁ.*\

Press in the M2 x 14
|.tnk Pin through the

Link Rod and inko
the Elevator Lever.

» B extra careful with the E-Clips; they can be
easily lost.

25
E-CLIP (E2Q)
s LEVERPIN

P
E-CLIP 153@

% ELevATOR LEVER

{HE-13}
M3 x 18 5/T SCREW

b

M3x8

_ THREADE
1 INSERT (L)
{HE-7)

& THREADED INSERT
{8) (HE-7) (PLASTIC)

WASHER
83 <
LE‘(‘:iEsr—‘srm 3 AILERON LEVER
(HE-6)
% LEVER BUSHING {B)
{HE-6)

{HE-6} !
1 MAIN FRAME (L}
{HE-7}

# BODY MOUNT



] FraME AssEMBLY

» SUB FRAME
(H3062)

Assemble the three pieces as
showm,

| M3 x 12 S/T SCREW .4
| Qe

M3 x 18 S/T SCREW .2

(D

M3 x 18 /T SCREW

s FRONT FRAME RETAINER
{H3062)

M3 x 12 5/T SCREW

¥ FRONT FRAME
{H3062)

m ENGINE PREPARATION

Rernove Drive Washer from the en-

gine. Itis not needed.

Install the clukch, cooling
[an, starter cone, elc.. a5

shown at right,

The updated Concept 30 DX Kit
<emes with a Drive Gear with 2 brags
ring and fiber liner. Ghwe the liner to
the Drive Gear with 4.B. Weld or Slow
Lure Epoxy only.

M2.6 x 6 5/T SCREW 2

M2.6 x 10 5/T SCREW &

(Jusrs

M3x16 Hex Head Screw

6MM WASHER . . . .1

¥ COOLING FAN --— 2 STARTER CONE

Step 1 HES) HES)
#CLUTCH —— M2.6x65/T
{HE-5) e SCREW
{Included with Engine)

6MM WASHER

-4 1680 BEARING
{HE-4}
# ENGINE

s~ MOUNT (HE-4} Make o holes with 1/16™

drill b
ENGINE
S
aring sul i i
-~ r - gmaseg.
7
THRUST WASHER A |
{Included w/(3.5. Engine) ) A\ -
NT \ 5

/‘\/ -
4 P -
. e ~
/ o \\ - 2
M3x16 Hex / BN
Head Screw i
o FAN SHROUD (R) - i
{HE-7) i
Bedors ighiening clutch/fan
assernbiy onto crankshaft,
o et i Step 2 - M2.6x 10S/T
com K
oil. Replace glo plug and Instalt Shroud. SCREW
now.ﬁghm duich one # FANSHROUD (L) - f# =
engine. (HE-7) i
Mow remove of and tighten
prop nut/ washer onto dutch/fan.




FUEL TANK ASSEMBLY {HE- 14) % FUEL

4 SIICONE TUBE < TANK
U (SMALL) —— & TANK WEIGHT .
M. TANKADAPTER | =

% TANK CAP # SILICONE TUBE (LARGE)
BSEALWASHER & Cut 50mm long. Tornulﬂer S
f SEAL NUT S S 5
Zoatd), # SILICONE TUBE .
ﬂ. METR'C RULER Tomsaine. AL o ;‘a::&ﬂnm;:k
Qg 10 29 kie 40 50 60 70 80 a9 l?ﬁ e =
wbidstedaseno b eeandd et lshiealae o d ot Cut90mm long.
MAIN FRAME FINAL ASSEMBLY
MAST S‘elnpm:!h Main Mas! Assembly, Counter Ge
e n , n
ASSEMBLY S Assembly, and the Engine Ascermbly, ther screw Do Not Lubricate Gears.
k the frimne together. v
COUNTER GEAR
ASSEMBLY
(HE-4} 9 =)
Put the M3 x 40 Screws here.
o~ &)
&)
[s) hitt 7

£ )
=/
/
J Q [+]

o o 3

Put the M3x 18 Hex Head Screws hera.
M3 x 40 SCREW M3x18 Hex Head
\-__ m Screw
2. \'
"3 4 AILERON LINK ROD
/ {HE-3

E-3)
v NS
/ Snap on. %@ :‘rﬂl'?l”g'h?:;c::l
.-" _ ' - ."
Pt TRy
_;. ) *,% A A

l‘ 1
i i/ .‘1? ‘..E. 3
T,

)
/ fg 2

iy
1o

{

M3x8S/TSCREW .2

M3 x 15S5/T SCREW .9

(o

oy
*MIx8S/T

M3 x 25 5/T SCREW .2 SCREW
X . .,,_'r"’
‘ ™ OPfoonal
R . Dopgaaad é’d
M3 x 25 SCREW . . .2 A %/ i 2| Bxphlien H
';M.Ham.ﬂmrmm,mmmnm L \ ?;Ig; El:z

{or use the screws that are
\ with the engine.)
i
1

M3x12 Hex Head ’
Sorew - « o ne e 5

SCREW
* M3 x 25 S/T SCREW

* M3 x 155/T SCREW

lmﬂnmﬁ;a&un&mnnﬁnﬂl

M3 x 40 SCREW . . .2
R

[j‘{ R ' ‘f-\.

v Inslall screws on the other side, tog.




MAIN ROTOR GRIP

CHECK THE STABILIZER BALANCE

Note: Fiybar segments A and B should be equal. Hold the rotor
head as shown and rmake sure that the Plybar is horizontal (0}, i not STABILIZER
%), balance it using decals or tape on the higher side.

BPADDLES

CHECK THE FLYBAR ANGLES STABILIZ
Insrall the Flybar controf rods as shown below. y =

View the rotar head from the side and
miake sure thet the stabllizer paddles, the
rator head, and the Flybar control rod
ends are paratlel with each other. B not,
hold the r 2nd furn the paddies
unhil they sce parallel. (DX - once the
paddies are lined up. tighten the vo M3 ¢
. x & Set Screws.) =y
Note: i the control rods in any step Ta prevent scratching place a small Adjust by iwist-

X
seem koo Hght, sand the ball recep- \ piece of cloth or paper around the ing left or right.
tacle lighthy with 400 grit sandpaper. - Fiybar.

{Ii] cHECK THE MAIN ROTOR BLADES FOR BALANCE
@&MAIN ROTOR BLADE

M3x20 Hex

Temnporarily insinll the main rotor blades
Just tight errcugh fhar the blades will il
M3 NYLON move &:hb? moun!smam the

b i NUT assem! holding 26 shown,
Wrap _=h¢ lape a5 shown Leading Edge ; : AT Hf the blades are horizontal (O} they are

oy, If not (X} add decals 1o the lighter
c—= =

TRACKING TAPE

[M3x20 Hex Head  _ |
Vo Screw - - - 2
| sativvrem

IM3'NYLON NUT . . 2

© @

Leading Edge Rotation

Rotation

If decals are added
DECALS®-@ 10 a blade, mark is
grip for easy neder-
ence when reinsiall. BAD
~ X
GOOD
BAD

“11-



REFERENCE:

Main gear jo pinion mesh b defertrined by
length of §: fiybar control rod. Loosen 4 set
screws in mast stopper for adjustment when
newded.

ROTOR HEAD INSTALLATION

M2x20 Hex Head
Screw ... .0

AR

Snap the Control Rods onto thelr proper
Ball Receptacles where shown.

M3 NYLON NUT . . 1 Do Not Lubricate.

©Q

M3x20 Hex Head Screw
& STABILIZER CONTROL ROD

M3 NYLON NUT

M3 x 8 5/T SCREW 2

(e

M3 x 4 SET SCREW 4

/ ] M3x16 Hex Head
M3 NYLON NUT . . .4 :
, o | . Screw
S
s Q ° \

SET SCREW
. BY i
¥ BODY MOUNT (A) 1\ > 15?
! 3o \

& BRACE
{HE- 16}

{HE-13) /
1 ANTENNA TUBE y . |

(HE-17) "
_ ; # SKID CAP
Gloe the Skid Cops inplace. % SKIDCAP e J . SKID (HE-16)
[HE-16) o / ' (HE-16)
& Glue
Large L.D. washer first . RIP
TAIL ROTOR ASSEMBLY v M2x 10 S/T SCREW & TAIL GRIP (0
4rG-G~ Step2 Step 3 ‘}Qa
D i)
« M3 x 14 THREADED ROD & THRUST BEARING @, By R Resernble bokh
HE-11) et / sides.
Step 1 ] M3x14 Hex £ % TAIL GRIP (B}
* TAIL OUTPUT Head Screw (HE- 10)
ey SHAFT (HE-11)
Use Hex Wrench sk #% TAIL BLADE
to tighten ~ / {HE-10)
@TAILCENTERHUB &
5 (HE-11) c ~M3 NYLON NU
M2 x5 SCREW . . . .2 Tail Cenver Hub (Do not ighten the
S goesontisend. A ST sl hewsy, M3 NYLON NUT
i s ] the Theust Bearings
M2 x 105/T SCREW .4 iigseintss TR
A TAIL PC PLATE i
(st B l}:is.?zu—(s) o / IHE-12) Step 5 Eoeoudnsun:\ oﬂﬁ?ih’:';"a"':::&r
M3 x 14 SCREW . . .2 % TAIL PITCH RING (HE12) sall rotor. Make sure thatyou
R Step 4 #1060 BEARING reaseug#*:milOurpuIShaﬂ
LA —A T e '
M . 2 PITCH RING NUT & \ /9 SLIDE BUSHING
3 NYLN NOT 4 (HE-12) /e Q.; - {HE-12
M2 x5 SCREW [ (b TS
= N » TAIL PITCH RING PIN

-12-



gi] TAIL ROTOR FINAL ASSEMBLY_—|

% TAIL GEAR BOX {

/

{

You may lighthy lubricae 1ail gears,

\
.JI»TAILOUTPUT/\q/s
,GEAR L\ "

{HE-11}

Step 2 Mz.sxsscm—_:g//

N
E;:: :oele[;in through E‘:Jake sure the hales line ) 8 105(:35_?1?1N0

1: TAIL GEAR

JOINT
HE- 10} \ o - o
/ 4
M2.6 % 8 SCREW . . .1 X ,é M3x 4 SET SCREW S
O # 1050 BEARING N f\
(HE-1) /5 2% 12 GEAR PIN | - 1, TAIL INPUT GEAR
M2.6x14 Sc "’ {HE-11) " M4 x 5 SET SCREW {HE-11} M2.6 NUT
bx14 Screw e, 2 " TAIL SHAFT THRUST COLLAR (Before asch Fightse=-
N o,
(jwames WED  WTAIL BOOM on. Mok suré hese
M3 x 4 SET SCREW .1 #TAIL CONTROL ROD
X 7 SHAFT GUIDE {DX) el ik b o (HE17)
w (HE-17} DX types guides In Siep 3
M4 x 5 SET SCREW .2 ;| _, TAIL DRIVE SHA baom,
‘ {HET7)
Grease the shatt
J here. i
IMPORTANT: it TAIL CONTROL #t BRACKET

liberally apply grease to the GUIDE {HE-17) {HE-10}
Shaft Guides and the Shaft.
Mo~ WTAIL PITCHLEVER
FIN INSTALLATION o L »
£ ;

M3 x 10 $/T SCREW .2 @g;m
M2%12 Hex Head

Screw 3
M3 x 25 SCREW . . .2 ll—ummammzmua»:

M3 NYLON NUT . . 2 .. l'i

M2 x 6 WASHER . . .1

Mount the Stabllizer

M3 %25 SCREW =

A M3x105/T [(
scr/&ew

HE-12) .

L

Fin 360mmback
e s from the front of the -
- b boom,
L [T ” STABILIZER FIN (A} HE12)
moo»ow - (HE-10) /M2 x 6 WASHER
Tl ety =8 / MExGWA
sPHou| & 5. .
N M2x12 Hex Head
About 4° piich .
. -+ i - Serew. e VER(T}-:SOI,. FIN
TAIL BOOM INSTALLATION Tum e Covnier
el L
- cnupling-.?';hm
TAIL BLADE Drive Shadt.

}
/
s

Move the Horizontal Fin so that both fins
are ) from each other.

e Maoke a mark that 15
47.5mm trom the end.
When instelling the
boom, slide it on only as
far as the mark.

TAIL DRIVE
COUPLING

After the Tail Assembly is ia place, fighten
the four Allen Head Screws marked vi.

- 13-



3
3
g
&

Bd
w
m
=
<
o]
5
W
-+
b
S
5
Q
z

%?a%
%3

+ 5SERVO
M2.6 x 125/T SCREW

(o 20

TET
gk
H

FORE/AFT
* 4 SERVO CLIC
M2.6x 125/T SCREW SERVO

(s 16

"d‘

=)o o
N

il

e T—
¢ 0
0 0 |E=g)ele

g:}LLECT IVE

{

THROTTLE ~
SERVO

The switch mount is Installed behind the pisch/
enghne servo with Double-Sided Tape as shown.

SLEP 1 Curthe double sided ipe as indicated fuse e ruler beiow.

For best crash proiec!lon
wrap the receiver and

SWITCH| BATTERY GYRO 0 receiver battery in soft foam.
F——-——-=~1 RECEIVER
MOUNT
GYRO AMP GYRO | T Step 3
lo— 10 40 a0 20 Mount the Gyro and the
switches.
Route the wires < :
Step 2 R R Trough hewre ////-ﬂnm
It ihe Recerver and GYRO TAlL ! 3 "lT', @ | CONNECTOR
Betey. AMP ROTOR |
il SERVO i
"d = g FOR
% ¥ ' __RECEIVER
SWITCH

_.—& DOUBLE SIDED
- TAFE
Atach the swiich mount
10 the back of the throttie
senvo. SWITCH
PLQTE

* Conmsull the manulacksre’s instruction manual for

(IJ 10 20 40 By 100 (R11] 120 30 140 150 160 70
il Ilmlnl'h u'llanfilln hulrnml i) I|ll|1['H|lHi '

- 14 -



CYCLIC CONTROL ROD INSTALLATION

The tollowing applies to sieps 25-29.
- N Conirol Rods used in this slep are con-
e * mn hoke 10men lained In Bag HE-9.
cerier
S

This hole may have to
::‘mlugndwllhm

o Tuyrn the radidon.
* With the trims cente, ed and the servos in neutral
position, the serve horns should be sef 10 90°

(See befow). FORE/AFT
THROTTLE  CYCLIC TRIM
TRIM (ELEVATOR)
1 I
i
LEFT/RIGHT
& CYeLIC
CONTROL ;3 BALLENDS
ROD Thee word "Kyosha™” should

» Adiust the finkages face outwands.
o the swmhelae ks et SWASHPLATE

I L]

Trond o bach dk ASSEMBLY

6 shown,

TAILROTOR  LEFT/RIGHT CYCLIC
TRIM{RUDDER) TRIM {AILERON}

WO

SERVOS i

T T Shoukd be parallel In of
directions.

 FORE/AFT CYCLIC CONTROL,
ROD

[ & PITCH CONTROL ROD
, ~F% -
I K é g' \ LEFT 5% LEFT/RIGHT CYCLIC CONTROL ROD
= - /]
i 107 mm \5
THROTTLE AND PITCH CONTROL ROD INSTALLATION (4 SERVO OPERATION)
(FOR 5 SERVO OPERATION SKIP TO STEP 27) PITCH
11; Phch Control Linkage . . _LEVER
; CENTERED STICK"{:/Z( - _ 'a PITCH CONTROL e e or e
With the radio on, posi- E s - ©ﬁ
fion the throttle sfick in o] e
the center and the irim - © . !
Tow bedore installing the [,—- e e 1w
control red. Fobo A
o Addust the bl end 5 tha the pich ever and fhe servo \,./’A’_\ R . —THROTTLE
center line is 90 "0 Ph:nmnh’ol rod. @ BALL END LINE B CONLI:)?-IEROD
2 Theotthe Control Linkage & THROTTLE CONTROLROD (Note: Semeengh s he e gh
A8 on e o sicuand ) TR m‘mﬁ
‘ﬁ se]  trim alf Hhe woy down
=AM before installing the
control rod.
= Fving with 4 Servos
THROTTLE » Double check the piich angle with condrcl
CONTROL stick position {see page 18, collective pitch
LEVER adpstrment.
{Use the 0.5, metal carburetor arm). # The phich trim and the throttie hokd feahures
cannot be used with the 4 servo set up.

» Adiust the clevis 50 that the thromle
contral bever is alf Hhe woy Cioved.

- 15



THROTTLE CONTROL ROD
INSTALLATION 5 SERVO OPER-
ATION (IF 4 SERVOS ARE USED
SKIP TO STEP 29) -

@ THROTTLE CONTROL ROD

{Use the O.5. metal carburetor arm). |

2 8 COLLECTIVE PITCH CONTROL ROD INSTALLATION 2 gghlil;:‘cc;rt\'ll%lgmﬂ
{5 SERVO OPERATION) MAIN
SHOULD BE i _ }L
PARALLEL T
PITCH LEVER
BALLEND o COLLECTIVE PITCH
CONTROL ROD

Move the throtile stick
trim do the center

E}

1
L High Angle

=il

i

i

st the ball end 5o thal the main rotor
shaft and the pich kever are paraliel
S
TAIL ROTOR LINKAGE INSTALLATION ® TAIL ROTOR
. CONTROL RGD
Assemble in order P~ i Z10me -?:
[MaxaserscRewn | @ 3T e St
! s JI SN ©} from ceter [sec bosom picture].

O N
o

P
%\e&’,m 7
) Screw on e

Adyust the il control bnk and
the ball dnk 30 the bl piich lewr
is perpendicular with the center
tine of the gear box,

- 16~



INSTALLATION OF THE BODY MOUNT

M3 « 8 5/T SCREW (2)
® BODY

INSTALLATION OF THE CANOPY

Assernble in skeps 110 3.

M2 x5 5/T SCREW (4)

T Atiach the canopy & thir body with the
decals provided.

e 7 Make wo | mm hokes.on each side

e where Indicabed by the srows.

APPLYING THE DECALS

s Carsfully cut out the decals.
* Place tham on a5 shown,

* To avoid air bubbles, start by atieching
she canier first and work our wey out.

s AN decals are numbered or eosy rebemence.

@ (o)

17 -



INSTALLATION OF THE BODY
ol ur be ‘

Make sure that the body
rraunts sHde rogether.

INSTALLATION OF THE MAIN ROTOR BLADE

M3x20 Hex Head Adjust #ghiness of screw so that = S
Scr:W e blades are only “*snug” in the grips. ‘_: ‘ . Lesdng Edoe
{2)]  DoNot Lock Down. M3x20 Hex 3

[ —r—" Head Screw

MINYLONNUT (3

@3

ﬂ? Leading Edoe

MINYLON NUT

* "Iradnrugdncals:uused Maie sure thot the
: decaled blade is in the marked grip.
TRACKING

DECALS

COI.LEC'"VE PITCH ADJUSTMENT

s 4 = i |
== L=«

Poody adkrsted collective piich, even an error of 2 degrees, can make the hellcopler unsabe or unfiyable.

FINAL ASSEMBLY INSPECTION © Ot s rom i
- — iy, the drive shal. (access

<

9 Make sure that th iransminer, servos, and gy work /ochocluifnillhcscmmhghmmd,
properhy. ‘

€ Chech the motor mount bolts.

During fight, screws and nuts may loosen up. [n
helicopters, even il one screw is loose, i may

result v a crash. For assurance sake. please
double check all the screws and nuts. Especially
1he (8) motor mount hex head

1] quwblehedmd\optrm

© Chack # all the inkages move freehy,

- 18-



BEFORE FLYING THE CONCEPT 30 ]

Nm;uﬂxalwu E:ve mmplelﬁlte assa;yblyohheh&;‘mwl 30, you are readgeso —
go but please be aware that helicopters fly at very high rosor speeds and can S B R
very dangerous. Siay away from any obstactes and enjoy a sale fight. e e < f’ ﬂ.’

% e

{ is nol uncomemon for the blade ip velocity 1o be near 150 mph.) [
YIPE?

SHORTCUT TO PROFICIENCY }
2. Jointhe AMA |, of Model Aeronaufics), 1810 Samuel Morse
1. Join the fiying club. Drive, Reston, VA 22090. The AMA can provide assistance in locating
The quickest way 1o leamn helicopter flight Is 1o join a local fying club tha an R/C club in your area as well as providing liability Insurance
has helicopter experts who can help you with fight iaining ar:fsei up. coverage,

3. Check the entire Helicogter before each flight.
Double check all the screws and nuts io make sure they are secure.

! BEFORE GOING TO THE FLYING FIELD J

Make sure that the batteries for the transmitter and receiver are both fully
charged.

AT THE FLYING FIELD
+ lf a novice is going to fy, fry to avold strong winds. (greater than 10 * Confirm that no one else is on your frequency before tuming on your

mph). radio system.

* Perlorm a range check according 1o your radios insiruction manual.

-19-



CONCEPT 30 CONTROL REACTIONS

TILTS AND MOVES ELEVATOR STICK
FORWARD PUSHED
FORWARD
TILTS AND MOVES ELEVATOR
BACKWARD STICK BACK
TILTS AND MOVES AILERON TO
LEFT THE LEFT
TILTS AND MOVES AILERON TO
RIGHT THE RIGHT
THE NOSE MOVES
LT RUDDERSTICK
COUNTERCLOCKWISE TOTHELEFT
ROTATION,
THE NOSE MOVES
RIGHT. RUDDER TO
CLOCKWISE ROTATION. THE RIGHT
AS THE ENGINE’S
RPMS INCREASE THE
BLADE PITCH ALSO ENGINE
INCREASES AND THE THROTTLE
E‘E,LICOPTER LIFTS STICKHIGH
FRASPMTEEDEENGINE’STH
CREASE E
DECREACE ENGINE
ANRD THE
HELICOPTER STICK LOW
DESCENDS.

.90 -




L FUELING ]

Fasrowe e fiued dine trom the engine amd il e benk [ the kop, Reinstell the fuel
Ine back 3o the engine.

Afuel of 0% or 15% nitro Is recommended.

0 Close the needie vatve
all the way.

B Then, recpen one and »
half tums.

STARTING THE ENGINE ]

This starting procedure Is set up so that the main rotor head will not suddeniy um.
Please follow It carefully.

Bl Turn on the radko system, (i sequence-ransenitter, receiver and gyra).

n Keep the engline controt sick in the low posifion.

.Sﬂhm@mmmmmhmwm.wwmwmdl
atlow the engine to start without engaging the chach.

] Cennect a booster cable or plug dip 1o the
mdthcn!aafSVbaﬂcw.w s clp Fowplog

B Hold the rosor head firmby b your Jeft hand.

I The starker shaukd tum in the dinection of the serow.
Nt the bathery leads, Prese s starter
ﬁﬁ:\fﬂmwmmhmh\e.m

#* fres.

.M&WW"”W“ M
3 dowsn’t readiust .
m‘sm{m)mruﬁwmm hage

-21-



]

[ ENGINE TROUBLESHOOTING DIAGRAM

TMENT
[ DOES IT START ] IDLE SPEED ADIUS
| 'N
Eg\g ° @ Hthe engine sputers and siops, the e hued
NO NO mixcture ¥ to dich. Turm 178 huen towand
! * Dooes #run cor- Does the engine - ) (reicna
| Is Fuel geting o L ? turn eesily with the ‘ Engine is probably
L the engine? YES slarter? flooded.
* YES
K the abruptiy with sound, the
YES: NO 1t should be ready 3 E "mm'ﬂ?,."ﬁmw.nm1?3“’mw
il o go. et () (bt
i Is fuel getiing fo flemove plug, turn ! b
r‘| the engire? the engine with the -
3 starter fo rermove ﬂ
N NO ,IVES the excess fuel,
* Check the huel line ’ ——————
Raise the throte for , #is the glow dlip !
stick 1 o 2 clicks. clogs oreaks N | wedadopan? l
o ot ™ | W | b ey !
J YES ; OCheck il the glow | |
(o e OK i plugcoliisburned| -
" Repeat steps < L out
N ™ -8 ~ ~NJ | ek ]
— P
for starting. v

= |f the englie does not start check the above chard.

;ﬂgT:l\eenginemouldslmﬂthmlsgoodhdﬂuwmdﬁwpbgghws
1

ﬁm{ﬁ“ Teim in neutral.

FLYING STEP 1: CHECKING THE TRACKING

Addiust the tracking ko line up the pitch angles of the main blades.

» Siart the engine and set the helicopier on a smooth surface well sway from any cbstackes (preferably at 2 fiying Neid).

= Stand no closer than 5 meters from the hellcopter.

KD Raise e pm’s up b the point where it would just sbout ke
r&burduund.%mhokdﬂnbhdt pf:amnhe
# Chechthe : H the two blades look a5 one (“A™

B ToAdjust Remove the pitch control rod of the low
!)lades:ndshor&nlmormiumataﬂm.ﬂvb

cause i o fly w the same place s the high blade.
Recheck the iracking aqain and repeat this step as
NRCESEIY.

S22



[ FLYING STEP 2: ADJUSTING THE TRIM J

As the engine speud Increases sewl But haticopie: is close 10 take off, you iy nosios 4 tendency For the helicopter 10 fip or rotate inskend of wanfing Jo lift shaight up. K this happens,
show the copher and adjust the rir so It s siesight,

H ADJUST THE TAIL ROTOR TRIM o ADJUST THE LEFT/RIGHT CYCLIC TRIM
. 1

¥ the copier Hits right A, move the irim Jeft C. I il
ledt B, move the im ight B

ADJUST THE FORE/AFT CYCLIC TRIM ADJUST THE THROTTLE/TAIL ROTOR MIXING
—— S S MIXING CO!%TROL
& P i e & /—“—'\\-\ ) __Ah -

As the hedicopter up the resctve o
mfhthdimghﬁmmhbmm:, s
reation can be comrolied with the theome,/ tail
roter (rudder) mixing lunction. See the manu-

¥ the heficopter tilts forward A, move the rim [acturers insiructions ko proper adjustment.

beck C. I it Wits beckwerd B, move the irim
torward D

FLYING STEP 3: BEFORE YOU BEGIN TO HOVER
The main fundamenial fiving technique of a heficopier is bovering. i you cannot hover you wilf be unable 3o by or land. Therefore, spend plerty of fime practicing this echnigue.

Belore fiying observe the loliowing:
H Hyou are 2 beginner, it is helpful Yo install » safety bar o Irakning gesr ko 1) When your practicing he hower aiways face the wind. This will keep the
ecasier landings. lail rofor more stoble.

R T,

B When fying, ahwoys Jook at the nose of the helicopier and not the il because it is Chech the Gyro Direchon.
the nose that fumns In the direchion of your command. See below.

Turn on the ranamitier, receisr and gyro. With your hand, quichly miove e
heticophr in the direction of the arrow and stop. Al the same fitne watch the tal
TOMH SETVO .

¥ you turn the tail robor sHC right the
nose rotabis right and the 1l sokekes left
[clockwise).

.23



FLYING STEP 4: PRACTICE HOVERING |

M Stand about 5 meters from the helicopter and attempt a B A hovering helicopter will never stay in one spot by itself.
smooth Lift offup to a height of 3" to 47 and then slow the You must constantly "read” which direction the helicopter
engine, and carefully land the helicopter. Repeat this will want to drift and move the control sticks on the
proceas until you can smoothly take off and land transmitter so that the helicopter will stay stationary. Try
consistently. Thea practice raising the helicopter higher. not ta go to high until you can keep the helicopter

stationary.
Stay calm at all times and take
frequent breaka. This will help you
from becoming disoriented and -
possibly damaging the helicopter. -

Once hovering is mastered you wlli have learned the most important and most commen flight technique.

FLYING STEP 5: FLYING CIRCLE

After you have mastercd havering, you may try flying a circle around yourself slowly trying to keep the nose facing the direction of
the flight. At slow speed you should be able to clearly see the flight attitude of the helicopter. Alwaya keep the tail facing away
from you until you are competent at flying "Nose In". To learn "Nose In" hovering, go back io step 4, Proctice Hovering” and point
the nose towards you. Take your time and be extra careful when attempting this difficult maneuver.

8l Basic control of circling o M First, try to control the helicopter
(Example of left circling). o e ey by standing in the middle of the
i 3 cirele and fly it around you.
- Practice this slowly turning your
-

body to follow the Tight path. Do 57
® Aileron Left 2

not {ly to close to yourself, sl
® Rudder Left — //—_

At the same time,

Reduce the left
Aileron once the turm

has started,
.
“e9-

Circle with a banking
angle.

B Next, tryto fly a \/ gl
circle in front of you,

———_.._Completion of circle,
R

- ® Aileron right until
,t/ ‘} } \ the copter is lovel. [;?
: \ ® Stop leR rudder.
o
If you lose altitude: —
* Slowly raise the engine speed enough to maintain

level flight.
¢ Give slight backward cyclic (elevator)
* Doing one or both of these should raise the height.

-4 -



FLYING STEP 6: LANDING

Landing is performed by flying into the wind and gradually guiding the helicopter towards the landing spot. Once you have alarted forward flipht,
the most common mistake is forgelting thal you must return io hovering before landing. Landing requires more puwer a8 you near the groond.

ol Basic landing control

8 Landing approach angle.

Position the helicopter so
it will By into the wind.

Slowly descend

for the landing.
Maintain a constant
decent angle using
eyclic control, _ Maintain a consisicnt angle.

Wind Dlrection

Increase engine speed slightly and
. make the helieopter momentarily
! 3—.. hover. Now slowly land.

About 1or 2 feet off of the ground, pull

back the elevator slightly and raise the In order to perform a smooth decent, very
engine specd 5o the helicopter will delicate engine speed changes are necessary.
Landing Pad  hover above the landing spot. Then Prectice landings vatil you can do them well.

slowly land the machine.

FLYING STEP 7: AUTO-ROTATION

The Concept 30 is equipped with anto rotation system to minimize the damage of the helicapter in case the engine should stop
during flight. Control can be retained by using the Autoratation technique.

AUTQ ROTATION

By making the main rotor pitch negative at low throttle, if the engine quits, the bindes would continue to spin ms the helicopter
descends. Just before touching the ground the engine control i moved to the high position to slow the helicopter so it can land
safely. It is most important to become farniliar with the “Throttle Hold” switch on your transmitter, Experiment and propair
yoursell by turning this switch ON and OFF while the helicopter is on the ground.

® Engine stops.

WIND el
* For normal flights the pitch is positive, -~
P ® Engine control stick is brought
;‘ I " down Lo lowest position.
—— ’

Positive Angle \"-._____

-

— © e cyclic conlrol to keep it horizantal.
! — e

L

__e Pull back on the clevotor and
move the engine control stick
all the way up to high to slow
+ For aute rotation capabilities set the the helicopter.

tow end pitch to -5° angle.

e

_25-



FOR SAFE FLIGHTS ALWAYS OBSERVE THE FOLLOWING

R Check thai there are no doase nuts and screws,

. 1 Do not use damaged bindes. B Use caution when starting the engine.

Main rolor blades that may hiwe cracked when fiying should be replaced.

Diagonal wrinkles are of Inkmal
stress mdpa;ﬁblemmni damage.

Da nol use blades with cracks or weinkles on the

surface.

B Check the fiying flod over befone fying bo locake any hazards [ Be sure the baneries are fully charged,

i your guro Is connecied 1o the recever battery, no mare than two Rights are
mmmmwasoommmdmmemmmgmuamo

-26 -



PARTS REPLACEMENT J

REPLACEMENT OF THE STABILIZER BAR (FI.YBAR}) First rernave the top cover and then the set screw, Next, pull the bar out.
Disconnect the linkages and remove the rotor 1f you have drilled a hele in the rotor head (step 6} you do
head. not have to remove the rotor head.

the stabilizer paddles.

The paddies shouid be about 318mm
{12 and 9/16"} apart, and distances
"A” and "“B"" should be equat.

Tighten the Set Screw

8—  M3x4SET SCREW

1Center Line *
=y
\ HILLER

STABILIZER CONTROL STABILIZER
e e s sssssensessse s L DOLE | vevrresseos EVER i PADDLE
REMOVING THE ENGINE (INSTALL IN THE REVERSE ORDER}
Remove the landing skids. B Nexd, remove the muffier, fuel ine, linkage rod, and B Spread the lower frame outwand, lower fhe

the needle value. Then remove the engine mounting engine ogether with the fan shroud.

and shroud screws.

NEEDLE VALVE

_97 -



PARTS REPLACEMENT {CONT’D)

REPLACEMENT OF THE SHAFT GUIDE:

Drive out the pln

"
When removing the When replacing the staret

masl, gears or other re

lated parts, emowve all cene onio a new cocling fan
finkages and then take make hwo smalt holes for the
the main frame apart. scorews bo thread into.

DISASSEMBLING THE REPLACEMENT OF FTHE DRIVE SHAFT GUIDE.
SWASHPLATE

Cut the boom on both sides of the guide and then carefully tap it
ouf with a hammer and dowsel rod {or pipe).

Remove the 4 set screws
and pull the assembly off
the mast.

32¢m
03 1/4")[ ‘
2t ey Should be 32cm from the tail end.

. )JJ =-—- Placc on a wood black.
s

-28 -



CONCEPT 30 PARTS LIST

Key— g Oy, Kev—Ha Gy, Key-—No
(0 Rotor Head §B}. .. .. . ... ..... 1 B2 Main Frame B} . . . ... ... ... @ AnnnaTube. . . ... ... ...
D RomwrHesd (A) . . . ..o oot 1 B Bevel Plnlon . . .. .. e 1 WBody ...
(3) Stobiticer Poddies . . .. ... . ... .. 2 BB Counms Gear. . . . ... 1 ® Corony ...
Wb 1 & SecondaryShaft, . . .. ... ... .. 1 W SwichMount. . ... . ... ...
) Stabilizes Sowsmw . ... ... { @1350Bearng. . .. ... ... ... 5 8 Body Mounl (&) . . .
(8 Control Lever Bushing . . . . . .. .. .. ) AP ToHDrve Coupling . . . . ... ... . 1 @ BodyMowmtB). ... ... .. L.
@ Hiker Conwol Lever . .« ... .. 1 2k 10mmDivePin. .. ... 1 WTank L
@ 51.|-,nwcmnmod ________ 2 F2xmmblekPin ... ... 2 @ Tenk Weight . .. ... ... ..
@) Fibar Control Rod . . . . ... . .... 2 $0 Threaded bsert £5) . . . . ... ... ... 3 3 Tank Adapter .
{0 BakEnd. .. ........ . o £ Thresded Inset U . .. .. ... .1 @TankCap .. .. ... ...
I SeeSawBushing . .. .. .. ... 2 &2 Stawer Come ... .. ... ... .. 1 W CemtWasher. . ... ...
% Feathering Shaht . .. ... ... ... 2 8 CoolingFan. ... ... ... . A TSed Nt ..
1% Flepping Hinge Bushing . . . . . . . . . 4 B Inetruchon Manaal . .. ... L. 1 0 Sibcon Tube fsmall) . . . .. .. .. .. ..
1% Flapping Pin Gmm % 38} . . . . . . . .. 2 BCuch ... [ | i Silicon Tube (arge) . . . . .
4% Flapping Demper . . . . . . i 2 & Orive Cear/Cluich Bell . .. ... ... .1 D Tall Comird Gulde . . ..
T8 BRG Spocer .. ..... . ... ... 4 T Fan Shrood {RE. . .. 1 % Tail Contal Rod . .
1T GrpSpacer. .. ... ... .. 2 @ FonShroud LI . . ... .. ..... ! WBall Lok .. ...
b 060 Beang . . .. .. ... ... 1 S TalDiveShalt . . ... ... ... ... 1 18 Tl Controd Link ., .. ... ....
A% Main Robor Gop {A). .. ... ... ... 2 ® Tadl Boom . . ... .. . Lot @ ControtRod {Tall} . . .. ... . ...
# Main Rotor Grip B} . .. . . . . .2 T Shah Guide . . ... ... ... ... .. ) @ Controd Rod {Throme}. . .. .. ... ..
O MuingBase. .. ... ........ 1 O Swablbizer Fin . .. ... ... ... 1 @ Convrol Rod (Phch) . . . ... .... ...
@ Muing Lever . . . . e z TBeacket ... @ Prch Comvd Rad . .., ... .. ...
8 Cuchelor. ... ... ... .. 2 TdVermcal Bin . . ... .. ... 1 @5 Main Rotor Blade . . .. .. ... ...
0 Cyehe Leverbink . . ... . ... ... 2 Tl Driva Joih . } Blew. ... .. L
& PichRod. ... ... ... .2 T8 1480 Bearing - . . . ... 2 @rchLever. ...
& Muidng Lever Bushing . ... .. .. z O Twil dnput Gear . .. 1 B 6% 12mm Bearing (SE). . . ... ... ..
3% Lewer Bushing{A). . ... . .......3 T Tl Qutput Gear . . ... . ... o &P 3 x Homm Bearing (SE1. . . . . . . . .
G Cych Pin 2mm x 10, .. .. ... 2 M 2mmx12mmGess Pia . ... ... .. 1 B Migng Lever (SB). . .. . ......
@ Swash Plobe Assembly . . . . ... 1 B Tal Gew Bow IR) . . .. .. ... .. B i) Cyche Lever 5} . .. .. .. ... ... .2
30 Adteron Link Rod . ., . . ... . .... H B Tal Gesr Bom L) . ... .. ... 1 &2 Bearing Coller (SE] . . . . ... . ..
&% Elevator Link Rod . . . . . ... ... .. ] 4% Tall Output Shakt . . . . . . . . o D Bearwng Washer (SE}. ... ... ... . 8
8 ElevatorLever .. ..o\ 1 S 1050Beacng. . .. .. ..........2 % Prch Shder {SET. . . ... ... ...
W beverPn L 2 39 Tail Shakt Thrust Coller. . . ... ... .1 6] Phich Stider Bing (SE). . . .. .. ...
9 Fore-aht Cychc Comol Rod . . . . ., . . 1 W TePachlever. . ... ... .. 1 @ Side Ring Mt (SE}. . .. . ...
&5 Leit-Right Cyciic/ Throtte Control Rod . . 2 ST Prch Bmg . ... ... ....... 1 B A1510 Bearing (SE) . .. ... ... ... 2
b Aleron bever .., 1 $2 ot Prch Ring P . . ... .o oon s 1 1% Shakt Guide (SE) . ... . .. ..
8 Lever Bushing(BY. ... ... 1 B1060Bewing. . .. ... 2 @ 3 b Bewtng (5E) . ... .. ... ..
WMast . 1 B THPCPN . ... ... 1 BruCeomrbue. ... ... ...
O Pach Rod Guide . . .. . ... .. o O B ERdIS). . .. ... AU B0 M3 14 Threaded Rod ., . . .
G)6BO Beaing. . . .. ..., ... ... ' TShdeBushing. ... .. .. .... .. 1 D Theus Beaing . .. ... ... 2
A5 Mest Stopper . ... L., L L ol W PichRingNut ., . ... ... ... .. 1 @ TalCap[B). ... ... ... ... 2
b Pich Shder . . ... ... .. ] S Rubber Band . . .. .. .. ... ... W TalGrpiAl. . .. .. .. ..... ]
U3 PwchShde Link . .. ........... 1 SBodyMouni, , . ..., ..., 2 O3 TallBlade . ... ... ....._.... 2
% Prch Shide Thrust Washer . . . ... .. . 1 A 1 W Grormes ... ...
A Swoppe Ring . ... ... 1 @ ServoMounting Plates . . . .. ... ... 10 @ Bodv Installabon Screw . . ... ...
WOmewayShat ... ... ... ... 1 &1 Wiee Hokder , . 2 43 Sabiirer Pacde (SE), . .. ... ... ..
A Main Gear . .. ... ... ... .. 1 & Front Frame Retainer . . . . ... ... .. 2 MDeedl .. ... ... ...
U8 One Way Housing . .. .. ... . ... 3 S EontFrame. . .. ... ... ...... 1 B Mast Swpper Ring . . . ... ...
A% 16S0Besing . ... . ... ... .. 3 WBraoe ... 2 15 Double Sied Tape
5B Engine Mount. . . ... ... ... 1 ® Siid 2 & BalEnd (Large)........oo.viees 2
O Main Frame L3 .. . 1 Wohd Coo . ... 4 B Clutch LG oveveeieemenennanen !

- 29 .



EXPLODED PARTS DIAGRAM

N304 i M2.6 x 12 SCREW
§~——M3NUT i i E
#—— M3 x 4 SET SCREW g 3
e («musnscnsw
#3002 «[ : %
- N
OPTIONAL (S6) " 5

B M2.6.x 12 SCREW-§

M3x20 Hex E
Head Screw

5o

B4

1943007

M3x8B Hex
Head
Screw

b
3 R

#3009

e M 1

M3 NYLON NUT

GNUT -
M26NUT ‘,”
n

HE118 4 1K ,u

M2 x 6§ WASHER

OPTIONAL (SB) |

AR
HHI0—— -
m‘»:im
mrmuz

mn:nos
KN ‘-"‘—“"\
'!ﬂw-mz
'i&nsm

WH-JIG!
ﬁtu 0z
k3163
A 3102

%
M2x12 Hex Head Screw Hex Head S
3 WIS Serew m\
Stock # | Parts | Description Contains Stock # | Paris | Description Contains
Pack Pack
KYOE1010 | H-3001 | Rotor Head {1} {2} x1 KYQEG140 | H-3118 | Linkage Set (A} {30 x1 (W) () (124) a2
KYOEI020 | H-3002 | See-Saw {81 {10) x8
KYOE1030 | H-3003 | Hiler Control Sat {6) (7) x3 KYDE1110 | H-30t1 | Stabitzer Sea-Saw Bushing |{11) x2
KYOE1040 | H-3004 | Feathering Shatt Set (12) (14) x2 (13} x4 KYQE1120 § H-2012 | Swash Plate Assembly {29) x1
KYQES015 | H-3217 | Hard Dampers Red (15 x10 KYQE1130 | H-3013 Grip Spacer Sat {17) x2 (18) x4
KYDEt060 | H-6008 5x13xdmm Bearing (56) 2 KYDE114D | H-3014 Stabilizer Paddie {3) x2
KYOE1070 | H-3007 | Main Rotor Grig (193 (20) x2 KYOE1150 | H-3063 | Stabdizer Bar (4) x2
K¥CE10680 | H-3008 | Miung Base (21) 11 (25) x2 KYOE1160 | H-2069 | Main Rotor Blade (128) x2
KYOE1080 { H-2008 | Mixing Lever Set {DX) (22) (23) (24) (28} KYOES0B0 | H-3108 | Cydic Leves (24} x2
{27) (28) x2 IYOE6270 | H-3t28 | Bak End §Large) (152) x6

=30 -




EXPLCDED PARTS DIAGRAM

M3x18 Hex Head Screw
M3x40 Hex Head |

Screw
M3x15 PO

5/T SCREW

| deraes

i

22 /
E-CUP (E-20§ —(& _
M3x12 Hex

07

716307 - -~ @301

B Haow

@ — M4 x5 SET SCREW
M3 NYLON NUT
)

&0 3036 -

20

MINYLON NUT-~& =
WE-070 - -
M3x8SCREW- 1§ %ov

S

Y TIni
Ll
A;’."!‘-u.

HH3106

— - 302

- 3] -



EXPLODED PARTS DIAGRAM

ENGINE INSTALLATION:

—y

. Rernove the endgines back plate.
. Pul the thnust washer and drive gear ona the crankshal,

Grease the bearing surface of the cluich liberally. | {For trouble free operation, periodically grease the clukch where shown.)
- Carefully hokd the crankshalt from furning and screw on the cluich.

- Replace the back plate.

- Place the fan anto the cluich,

+ Instalf the washer and nul onto Ihe crankshalt and ighten,

. Slide on the starter cone and drill o holes for e screws 1o thread in.
MUFFLER ¥ M3x10S/T

B H-3073

H-a221

[ T S R NN X

Y
N aen Engines
- enﬁr

Y E2156
M2.6 x65/T SCREW

§rHaoa
1

$En-3078

6 x 13 WASHER

"%p-— M3x8 5/T SCREW
EPriomal

Thbp 25

BAAS Allen HER)

9. Insiall the 2 screws.
10. Place the fan shroud around the engine.

11 Atoch it ogether with screvs. M2.6 x 10 S/T SCREW

12. Do not put the muffler or inkage on until the engine Is secured on the
helicopter.

Stock # | Parts | Description Contains Stock # | Parts | Description Contains
Pack | Pack
KYOEGIT0 | H-3118 | Main Mast {38) 1 KYOE2180 | H-3032 | Elevater Lever Set (32) (33)(212) x1 (59) x2
KYOEZ020 | H-3016 | Main Mast Bearing {30) (#9) x1 KYOEG180 | H-3120 | Alleron Pilch Lever Set (32) (33) x1 (31) (59) 2
KYOE2030 | H-3017 | Pitch Rod Guide @) x KYOE2200 | F-3034 | Secondary Shaft Bearing | (18} {56) x1
KYOE2640 | H-3018 | Pitch Skder Sel (43) (83) (44) (a5) X1 KYOEZ210 | H-3035 | Linkage Set (B) (34) (35) (122) (123) (128) x1
KYOEZ050 | H-3019 | Main Gear @nx (10) x3
KYOE2060 | H-3020 | One Way Shaft @8) x1 KYOE2250 | H-3036 | Mast Stopper @)xi
KYOE2070 | H-3021 | Ono-Way Housing {2 x7 KYOE2230 | H-3037 | Rudder Linkage Rod (18) (120) (121} <1
KYOE2080 | H-3022 | Engina Mourt (50) x1 KYOE2240 | H-3060 | Fan Shroud {67) (88) x1
KYOE2000 | H-3023 | Bevel Pinion Gear &3 KYOE2250 | H-3061 | Main Frame GGy
KYQEZ100 | H-3024 [ Countsr Gear {54) x1 KYOESO70 | H-3110 ] Elevator Link Rod (31) x2
KYOE2110 | H-3025 | Secondary Shaf (55) x1 OSMGE012 Meetal Throtll Lovor
KYOE2120 | FH-3026 | Tall Drive Couping (57) (50) x1 KYOE2156 | H-597 | Chatch Liner (1593
KYOE2130 | H-0027 | Threaded msens 6131 (60):3
KYOEZ140 | H-3028 | Starter Cone Set (62) (63) x1
KYOE2155 | H-3073 | One Pieca Clutch @27~
KYOES042 | H-3221 | Drive Gear {66) (153) x1

-32.



; EXPLODED PARTS DIAGRAM ]
Stock # Parts Description Contains
Pack
KYQE319 H-3038 Tail Drive Joinl {15) x1
KYQEX20 H-3036 Tail Wing Sel (72473} (14) 1
KYQOEA30 H-30:40 8mmx14mm Baarnng {168) x2
KYOE40 H-3041 Tail Gear Set (77} {78) x1
KYQE3050 H-3042 Tail Gear Case {80} (81 x1
KYOEM60 H-3043 Tail Cutput Shatt £19) i82) x1
KYOE3N70 H-3044 Tail Pilch Lever Sl {27} {B4) (35}
= S M2 x 5 SCREW 89} x1 {90) x2
‘,‘% L @ KYOE20BG | H-3045 | Tai Side Ring Set (86} (&7} (21}
92} x1
Use m{ FP(W\ KYOE3100 | 3047 | Tail Guiput Shaft Bearing {8312
tocking 3
i W
® B @
aszembiing, } /, y
] H3ba 1 \
® ® y Q% ] w3002 MZ.6 x 8 SCREW
; 0N
L “ . Qﬁ/’/ﬂnmm l
HI04S g ! [ |

@ dM3x4SETSCREW
% B3 3047
BT

*ﬂ——"—_—_—__—

=z
@
5

N
I3
3
s
2
“

1
M4 x5 SETSCREW —0 | 2 _— i
i e “_':ﬁ E b TR o
L I
Wyn3082 G'—:'—@ #3044
@;/2 ®}

-y
Q\; 2 x 6§ WASHER
M2x12 Hex Head Screw
M3 x 10 /T SCREW

Contains
KYOCaio H-3048 Tail Pitch Slikde Bearing BB) %2
KYDE3121 H-998 Shatt Guide (71) x3
KYOE3130 H-3050 Tak Center Hub 140) x1 [181) x2
KYOES140 a0kt Ta# Ackr Hub Bearing (1422
KYOE3150 H-3052 Tail Aotor Gnp (143} {144 x1
KYOE3160 +4-3053 Tal Rotor {148) x1
KYOE3 70 H-3066 Tail Linkage Set (117} {118} x1
KYQEINN H-3067 Taii Drive Shaft {69) =2
KYOE315] H-3068 Tail Boom {10} x§
KYOE3155 ENG-04 Tan Rotor Grip Axis (141) xd

-3



EXPLODED PARTS DIAGRAM ]

H-006
@,

M2 x55/T SCREW

Loin]
‘l"’" —- T

S o—
Qa—n

<4 3G54

R O—— .,‘i
M3x12 Hex Head Screw

HH-IRsE

M3x 135/T
SCREW

MINYLON
NUT

M3Ix8S/T
SCREW

S
M3x16 Hex Head
Screw

3 x 4 SET SCREW

oW
H.3065
Stock # Parts Description Contains
Pack
KYDE4010 H-3054 ] Body Maunt Set (107) (108} x!
(84) (148} (147) 22
KA OEA020 W-3055 | Servo Plate / Wire Holder B 2 (96} 210
KYGEAD30 H-3056 | Fuel Tank Sl (Y001 (130} (19} (112)
{113} {114) {15} (516) x1
KYOEA040 H-3057 | Screw Set
KYOEADSG | H:3088 | Switch Mount {106} x1 Stock # Parts Description Containg
KYGEA0ER 13058 | Decal (349} 11 Pack
K?'Gfm‘j'—p KYOE407G | H-3062 | Front Frame Set 1951 (35} *1_{98) 2
KYOEAGBT | P-3064 | Anlenna Tube (103) 15 OPTIONAL PARTS_
KYOEA050 3065 Tanding Gear Set (160} (161) x2 (1023 KYOQES010 H-3201 F!appang.ngs Bearing Replaces (13}
RTEEA100 670 Tty (Y045 (305) <1 KYOES020 H-3202__| Black Tail Boom 1 Tal Boom
KYOE5025 H-3205 | Blade Case 1 Case
KYOES017 A-3088 | Canopy Dy 05) < T cas
EYOEaTTS Moo TDouie Sdad Tage (183) <1 KYOESO H-3206 | 2 piade Set & 3 Case 4 Blades & 1 Case
KYDEBDTS H-396 Canopy Screw 147} 8




BAGGED PARTS LIST (1)

Chetkms:ze'rh.llmeareconecﬂybaggedxihzymllsledin!he “Ustof

{Check The Parts In The Kit}
Check the companents in The kit prioe to your starting #ssemihy.

Bagged Parss.
Vour thorough understanding of the assembly will enable you lo build the kit without
any difficulty.
{DX) Included in DX Kit only.
(SE) Included In SE Kit only.
Bag No. Parts Name Key No.
Main Rotor Head 0 @X
Stabilizer Seesaw X
Hiller Control Lever € dHx1
HE-1 Feathering Shaft 2ddxz Hxa
Main Raotor Grlp i$dx2
Flapping Damper X2
Blade Holder Bearing 39X 4
HE-2 (D¥) Mixing Lever Set DX} {On Mast Assembly HE-8) DRBB@AX2
HE-2 SE) Mixing Lever Set (SE} {On Mast Assembly HE-8} MMM WXL X8
Mixing Lever Bearing (SE} {On Mast Assembly HE-8} Bxs
HE-3 Linkage Set (A) Mxr DO BX2 @X8
Stabitizer Seesaw Bushing mx2
Grip Spacer Sel X2 Hxa
Stabilizer Blade {DX) @x2
HE-4 One Way Shaft @ @i
(OX) Main Gear & One Way Housing (w/Bearing) D ax 1
Engine Mount (w/Bearlng) aa@xi
Counter Gear Assembly Assembly (19 &) 63 8 & & Bx1)
Stabilizer Seesaw Bearing {SE) wx2
Grip Spacer Set Xz @x4
HE-4 Stabilizer Paddles (SE) @x2
{SE) One Way Shaft m®x1
Main Gear & One Way Housing (w/Bearing) i X
Engine Mount {w/Bearing) 49 ;X
Counter Gear Assembiy Assembly(TD 3 &0 33 3 5 X))
Starter Cone 52 83 X))
HE-5 Drive Gear {Clulch Bell) B8 X 1 fwith kiner)
Chutch X1
Elevator Lever Set 32311 3 X2 (ERing X2)
HE-5 Alleron Pitch Lever Set 3% 96 St 4 X1 (ERng X2}
Rudder Linkage Set L S
Main Frame Inserts BEXT1 $EX3
HE-7 Fan Shroud & X1
l Main Frame A 531
lHE-s (%) Mast Assembly (DX) Acsembly 7 20 2% 3% 09 4D 41 3 &3 @
X1 #|mx2 )




BAGGED PARTS LIST (2) |

LEIE JH, SiyMTy
Under each part durirg assembly ts 3 header number of the bag, which aEs1
confains the part.
Oonoldm;ar_d!hehuderwhenyoupkkuyapanfmm!bebag,bulkeephh 0
the bag or tape # down. P @
(-
]
e
T S N
HE-8ISE) Mast Assembly (SE) Assembly [ DBRERTOCRB R
. B @2 J
HES Linkage Set {B) @GR Hx2 BPx3
Tail Set B
HE-10 Tail Gear Case [EE TR
Tail Rotor Grip o M2
Tail Blade X 2
Tail Drive Joint FHx
Taif Qutput Shah B X
Tail Qutpus Shaft Bearing @xz
HE-11 Tail Pitch Sfide Bearing 2
Tail Center Hub @x1 #x2
Tail Center Hub Bearing @x 2
Tail Gear (w/Bearing) Assembly (B X 1 X 2) @X)
Tail Pitch Lever Set @h 3D B9 B 1 X2
HE-12 Tail Siide Ring 36 O G 82X 1_(With the part 87 pressed in place)
Body Carch Sef © X1 ®x2
HE-13 Servo Mounting Plate X2 X0
HE- 14 Fuel Tank Set W @8 @ 0 @ & @ @ X1
Switch Mount @ 1
HE-15 Front Frame Set W1 @xe2
Skid Sef ™ B2 x4
HE-16 Double Sided Tape I |
Rubber Band &>
Tail Linkage Sef 1 0 X 1
Stabilizer Bar iFlybar) OES!
HE-17 Tail Boom {w/Shaft Guide) (DX) (G® 411 1) Pressed in Place
(DX} Tait Drive Shaft &>
Antenna Tube >
Controt Rod (Rudder) @t
Tall Linkage Set {1 dip X 1|
Taii Boom {w/Shaft Guide) {SE) §F% @ @< 1) Pressed in Place
HE17 Tall Drive Shaht WX
{56) Anfenna Tube M x1
Control Rod {Rudder) . >
Stabilizer Bar (Flybar) WXt
Decal X1
HE-18 Pitch Gauge x1
Main Rotor BX2
Body Set W 08 X 1
Instruction X 3
Screw, Nut Washer Hexagon Wrench,Plug Wrench Set

PRINTED IN JAPAN

-36-



